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Annex B

RF power output conducted

Test Report No.: G5M208050015-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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4% eurofins

FCC part 15.247

Peak output power conducted

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

UMTS GSM phone

C630

Pantech Co., Ltd

23°C /  Vnom

Eurofins ETS Product Service GmbH / Mr. Handrik
FCC part 15 section 247(b)

Peak output power

Channel.: 0 / 2402 MHz

® * RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -1.41 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.401932692 GHz
20 Offsget 6.3 dB
—10
VIEW 1
0 /_X_K
. //
20 // \
——40
—-50
——-60
—-70
-80
Center 2.402 GHz 700 kHz/ Span 7 MHz
Output power=-1.41 dBm; verdict: PASS
Date: 10.JUL.2008 10:25:20

LVL

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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4% eurofins

FCC part 15.247

Peak output power conducted

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

UMTS GSM phone

C630

Pantech Co., Ltd

23°C /  Vnom

Eurofins ETS Product Service GmbH / Mr. Handrik
FCC part 15 section 247(b)

Peak output power

Channel.: 39 / 2441 MHz

® * RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -1.04 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.440966346 GHz
20 Offsget 6.3 dB
—10
VIEW 1
) /_,_,_W\
. ////////
L 20 // \\"\
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——40
—-50
——-60
--70
-80
Center 2.441 GHz 700 kHz/ Span 7 MHz
Output power=-1.04 dBm; verdict: PASS
Date: 10.JUL.2008 10:27:44

LVL

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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4% eurofins

FCC part 15.247

Peak output power conducted

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

UMTS GSM phone
C630

Pantech Co., Ltd
23°C / Vnom

Eurofins ETS Product Service GmbH / Mr. Handrik

FCC part 15 section 247(b)
Peak output power
Channel.: 78 / 2480 MHz

® * RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -2.05 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.479921474 GHz
20 Offsget 6.3 dB
—10
VIEW
o /_Yl_
--10 /
--20 ///////f/ \\\\
——40
—-50
——-60
—-70
-80
Center 2.48 GHz 700 kHz/ Span 7 MHz
Output power=-2.05 dBm; verdict: PASS

Date: 10.JUL.2008

10:29:05
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Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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% eurofins

FCC part 15.247
Peak output power conducted

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

UMTS GSM phone

C630

Pantech Co., Ltd.

23°C /  Vmin

Eurofins ETS Product Service GmbH / Mr. Handrik
FCC part 15 section 247(b)

Comment 1 Peak output power
Comment 2 Channel.: 0 / 2402 MHz
Comment 3
Marker 1 [T1] RBW 1 MH=z RE Att 30 dB
Ref Lvl -1.43 dBm VBW 1 MHz
10 dBm 2.40186673 GHz SWT 5 ms Unit dBm
10
7.8 dp Offsef
0 /}_
10 // \\
-20 / \
1VIEW / \\\\\ 1MA
- ) \\\N\mwhﬂ
-40
=50
-60
=70
-80)
=90
Center 2.402 GHz 700 kHz/ Span 7 MHz
Comment A: Output power=-1.43 dBm; verdict: PASS
Date: 10.JUL.2008 13:18:58

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1



% eurofins

FCC part 15.247
Peak output power conducted

EUT UMTS GSM phone
Model C630
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C / Vmin
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 39 / 2441 MHz
Comment 3
Marker 1 [T1] RBW 1 MH=z RE Att 30 dB
@Ref Lvl -1.02 dBm VBW 1 MH=z
10 dBm 2.44085271 GHz SWT 5 ms Unit dBm
10
7.8 dF Offse#
[ 2 |
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-60
=70
-80
-90
Center 2.441 GHz 700 kHz/ Span 7 MHz
Comment A: Output power=-1.02 dBm; verdict: PASS
Date: 10.JUL.2008 13:29:45

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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% eurofins

FCC part 15.247

Peak output power conducted

EUT

Model

Approval Holder
Temperature / Voltage

UMTS GSM phone
C630

Pantech Co., Ltd.
23°C /  Vmin

Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 78 / 2480 MHz
Comment 3
Marker 1 [T1] RBW 1 MH=z RE Att 30 dB
@Ref Lvl -2.02 dBm VBW 1 MH=z
10 dBm 2.47978257 GHz SWT 5 ms Unit dBm
10
7.8 dF Offse#
[ 2 |
1
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-90
Center 2.48 GHz 700 kHz/ Span 7 MHz
Comment A: Output power=-2.02 dBm; verdict: PASS

Date: 10.JUL.2008 13:45:55

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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% eurofins

FCC part 15.247

Peak output power conducted

EUT

Model

Approval Holder
Temperature / Voltage

UMTS GSM phone
C630

Pantech Co., Ltd.
23°C / Vmax

Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 0 / 2402 MHz
Comment 3
Marker 1 [T1] RBW 1 MH=z REF Att 30 dB
Ref Lvl -1.45 dBm VBW 1 MHz
10 dBm 2.40182465 GHz SWT 5 ms Unit dBm
10
7.8 dF Offse#
[ A |
0 /,}_
1o // \\
-20 / \
1VIEW / \\\l\\ iMA

_30Ww,n o~ \\«.‘*\“
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Center 2.402 GHz 700 kHz/ Span 7 MHz

Comment A: Output power=-1.45 dBm; verdict: PASS
Date: 10.JUL.2008 13:21:51

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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% eurofins

FCC part 15.247
Peak output power conducted

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

UMTS GSM phone

C630

Pantech Co., Ltd.

23°C [/ Vmax

Eurofins ETS Product Service GmbH / Mr. Handrik
FCC part 15 section 247(b)

Comment 1 Peak output power
Comment 2 Channel.: 39 / 2441 MHz
Comment 3
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -1.05 dBm VBW 1 MH=z
10 dBm 2.44086673 GHz SWT 5 ms Unit dBm
10
7.8 dF Offse#
0 //_i
o // \\
-20 / \\
1VIEW / \ 1MA
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R \M
-40
-50
-60
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-80
-90
Center 2.441 GHz 700 kHz/ Span 7 MHz
Comment A: Output power=-1.05 dBm; verdict: PASS
Date: 10.JUL.2008 13:27:09

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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% eurofins

FCC part 15.247
Peak output power conducted

EUT UMTS GSM phone
Model C630
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C /  Vmax
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 78 / 2480 MHz
Comment 3
Marker 1 [T1] RBW 1 MH=z RE Att 30 dB
@Ref Lvl -2.06 dBm VBW 1 MH=z
10 dBm 2.47983868 GHz SWT 5 ms Unit dBm
10
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Comment A: Output power=-2.06 dBm; verdict: PASS
Date: 10.JUL.2008 13:50:54

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex C

20 dB bandwidth

Test Report No.: G5M208050015-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex C



4% eurofins

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

®

UMTS GSM phone
C630

Pantech Co., Ltd
23°C / Vnom

Eurofins ETS Product Service GmbH / Mr. Handrik

FCC part 15 section 247(a)
20 dB bandwidth
Channel.: 0 / 2402 MHz

*RBW 10 kHz Delta 1 [T1 ]

*VBW 10 kHz

0.31 dB

Ref 20 dBm Att 40 dB SWT 80 ms 1.043110256 MHz
20 Offsget 6.5% dB Markgr 1 [T1]]
-22.65 dBm

—10

2.4014679205 GHz
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20 dB bandwidth: 1043.1 KHz

Date: 10.JUL.2008 11:07:55

Span 2.2 MHz
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Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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4% eurofins

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

®

UMTS GSM phone

C630

Pantech Co., Ltd

23°C /  Vnom

Eurofins ETS Product Service GmbH / Mr. Handrik
FCC part 15 section 247(a)

20 dB bandwidth

Channel.: 39 / 2441 MHz

*RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kHz -0.41 dB
Ref 20 dBm Att 40 dB SWT 80 ms 1.042658974 MHz
20 Offsget 6.% dB Markgr 1 [T1]]
-21.67 dBm

—10

2.440468531 GHz
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11:10:19
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Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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4% eurofins

FCC part 15.247
20 dB bandwidth

EUT UMTS GSM phone
Model C630
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 78 / 2480 MHz
Comment 3
@ *RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kHz -1.11 dB
Ref 20 dBm Att 40 dB SWT 80 ms 1.044435897 MHz
20 Offsget 6.3 dB Markgr 1 [T1 |]
-22.83 dBm
1o 2.479467205 GHz
VIEW RS
LVL
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Center 2.48 GHz 220 kHz/ Span 2.2 MHz

20 dB bandwidth: 1044.4 KHz

Date: 10.JUL.2008 11:12:39

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex D

Time of occupancy (dwell time)

Test Report No.: G5M208050015-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex D



4% eurofins

FCC part 15.247

Time of occupancy (dwell time)

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

®

UMTS GSM phone

C630

Pantech Co., Ltd

23°C |/ Vnom

Eurofins ETS Product Service GmbH / Mr. Handrik
FCC part 15 section 247(a)

Time of occupancy

Channel.: 39 / 2441 MHz (Hopping mode)

63 events * 2.909 ms result: 183.267 ms

RBW 1 MHz Delta 1 [T1 ]

*VBW 1 MHz -0.25 dB

Ref 25 dBm *Att 40 dB SWT 4 ms 2.909405 ms
Offget 6.5% dB Markgr 1 [T1]]

—20

=1 I9 dBm
2.594872 us

R |10
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--70

Center 2.441 GHz 400 us/

Burst length=2.9094
Date: 10.JUL.2008

1 ms

12:48:59

TRG

LVL

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Duty cycle

EUT

Model

Approval Holder
Temperature / Voltage

UMTS GSM phone

C630

Pantech Co., Ltd

23°C /

Vnom

Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(b)
Comment 1 Duty cycle
Comment 2 Channel.: 39 / 2441 MHz
Comment 3
® RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz 0.05 dB
Ref 25 dBm *Att 40 dB SWT 11 ms 6.269615 ms
Offget 6.5% dB Markgr 1 [T1]]
—20 =115 daBm
-705.124205 ns
Deltd 1 [T1
EEE +-10 (.25 dB
VIEW 2.904705 ms
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Duty cycle=0.46

Date: 10.JUL.2008

12:17:14
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Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex E

Number of hopping frequencies

Test Report No.: G5M208050015-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Number of hopping frequencies

EUT UMTS GSM phone
Model C630
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 0-13
Comment 3
@ * RBW 300 kHz
* VBW 300 kHz
Ref 10 dBm Att 30 dB SWT 2.5 ms
10 Offset 6.3 dB
ANV
VIEW
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LVL
—-60
--70
—-80
-90
Center 2.403 GHz 2.5 MHz/ Span 25 MHz

Number of hopping frequencies

Date: 10.JUL.2008 11:56:43

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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4% eurofins

FCC part 15.247
Number of hopping frequencies

EUT UMTS GSM phone
Model C630
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 14-38
Comment 3

% *RBW 300 kHz

* VBW 300 kHz
Ref 10 dBm Att 30 dB SWT 2.5 ms

10 Offget 6.% dB

—0
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Center 2.428 GHz 2.5 MHz/ Span 25 MHz

Date: 10.JUL.2008 12:04:46

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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4% eurofins

FCC part 15.247

Number of hopping frequencies

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

®

UMTS GSM phone

C630

Pantech Co., Ltd

23°C /  Vnom

Eurofins ETS Product Service GmbH / Mr. Handrik
FCC part 15 section 247(a)

Number of hopping frequencies

Channel.:39-63

*RBW 300 kHz
*VBW 300 kHz

[=)
o

Ref 10 dBm Att 30 dB SWT 2.5 ms

10 Offget 6.3 dB

—0
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Number of hopping frequencies

Date: 10.JUL.2008

12:10:07
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Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Number of hopping frequencies

EUT UMTS GSM phone
Model C630
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 64-78
Comment 3

@ * RBW 300 kHz

* VBW 300 kHz
Ref 10 dBm Att 30 dB SWT 2.5 ms

10 Offget 6.% dB
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Number of hopping frequencies

Date: 10.JUL.2008 12:14:38

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex F

Carrier frequency separation

Test Report No.: G5M208050015-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Carrier frequency separation

EUT UMTS GSM phone
Model C630
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(a)(1)
Comment 1 Carrier frequency separation
Comment 2 Channel.: 39/40 | 2441/2442 MHz
Comment 3 Hopping mode
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.30 dB
Ref 20 dBm Att 40 dB SWT 2.5 ms 997.756410258 kHz
20 Offsget 6.3 dB Markgr 1 [T1 |]
-1.41 dBm
2.440984782 GHz
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[VIEW
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—-25

-30

Center 2.4415 GHz 220 kHz/

Limit: > two-thirds of the 20 dB bandwidth ;

Date: 10.JUL.2008 11:46:52

Result: Pass

Span 2.2 MHz
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Measurement diagram
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Annex G

Spurious emission radiated

Test Report No.: G5M208050015-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Carrier power (Field Strength)
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:

Test Conditions:

Test Specification:

Comment 1
Comment 2

Pantech Co., Ltd.

UMTS GSM phone

c630 7/

2402 MHz
Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom: 3.8 VDC

according to §15.247
Dist.: 3m, Ant.:

BBHA9120D

Handrik

Freq: 2.402GHz, Emax: 90.66dBuVv/m, RBW: 100kHz

Level [dBuVv/m]

100.00

90.00

80.00

70.00

60.00
56.58
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A ]

S Vg M

e

e W etk

2.395G

241G 2.42G
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245G 246G 247G 2.488G
Frequency [Hz]

—— MES

——LIM FCC_Tx
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Overview / Antenna horizontal




Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:

UMTS GSM
c630 7/

Pantech Co., Ltd.

phone
2402 MHz

Eurofins ETS Product Service GmbH / Mr.

Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification:

Comment 1:
Comment 2:

according to §15.247

Dist.: 3m, Ant.: HK 116
Freq: 189.098MHz, Emax: 33.35dBuV/m, RBW: 100kHz

Level [dBuV/m]

80.00

70.00

60.00

50.00

40.00

30.00

20.79

Handrik
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[ WM LWV
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Frequency [Hz]

—MES 1. FCC_15247
FCC_restricted

—_— M
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Overview / Antenna vertical



Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:

UMTS GSM
c630 7/

Pantech Co., Ltd.

phone
2402 MHz

Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification:

Comment 1:
Comment 2:

according to §15.247

Dist.: 3m, Ant.: HK 116
Freq: 192.846MHz, Emax: 33.46dBuV/m, RBW: 100kHz

Level [dBuVv/m]

80.00

70.00

60.00

50.00

40.00

30.00

20.77

Eurofins ETS Product Service GmbH / Mr.

Handrik
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

Pantech Co., Ltd.

UMTS GSM phone

C630
Tnom. :

Dist.:

/ 2402 MHz

25°C / Unom: 3.8 VDC

according to §15.247

3m, Ant.: HL 223, amplif.

Eurofins ETS Product Service GmbH / Mr.

Handrik

Freq: 961.523MHz, Emax: 24.95dBuV/m, RBW: 100kHz

Level [dBuV/m]

80.00
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 982.365MHz, Emax: 22.81dBuV/m, RBW: 100kHz

Level [dBuVv/m]
80.00
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Pantech Co., Ltd.
UMTS GSM phone
C630 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions:
Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

75.00

70.00

60.00

50.00

40.00

31.85

Tnom.: 25°C / Unom: 3.8 VDC

according to 815.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 2.394GHz, Emax: 60.67dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Pantech Co., Ltd.
UMTS GSM phone
C630 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions:
Test Specification:
Comment 1:

Comment 2:

Level [dBuVv/m]

75.00

70.00

60.00

50.00

40.00

32.16

Tnom.: 25°C / Unom: 3.8 VDC

according to 815.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 2.394GHz, Emax: 62.05dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 4.802GHz, Emax: 51.89dBuv/m, RBW: 1MHz

Level [dBuV/m]
75.00

70.00

65.00

60.00

55.00

50.00

45.00 NP

AR

40.00 [

36.01
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT:
Model :

Test Site / Operator:

UMTS GSM phone
C630 / 2402 MHz

Test Conditions: Tnom.: 25°C / Unom:

Test Specification:
Comment 1:
Comment 2:

Level [dBuV/m]

75.00

70.00

65.00

60.00

55.00

50.00

45.00

40.00

36.06

3.8 vDC

Eurofins ETS Product Service GmbH / Mr. Handrik

according to 815.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 7.824GHz, Emax: 49.15dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval
EUT:
Model :

Test Site / Operator:

Holdolder: Pant
UMTS
C630

Test Conditions: Tnom

Test Specification:
Comment 1:
Comment 2:

Level [dBuVv/m]

75.00

70.00

60.00

50.00

40.00

ech Co., Ltd.
GSM phone
/ 2402 MHz

.2 25°C / Unom: 3.8 VDC

according to 815.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 10.974GHz, Emax: 42.18dBuV/m, RBW: 1MHz

Eurofins ETS Product Service GmbH / Mr. Handrik
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval
EUT:
Model :

Test Site / Operator:

Holdolder: Pant
UMTS
C630

Test Conditions: Tnom

Test Specification:
Comment 1:
Comment 2:

Level [dBuV/m]

ech Co., Ltd.
GSM phone
/ 2402 MHz

.. 25°C / Unom:

3.8 vDC

according to 815.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 11.166GHz, Emax: 42.14dBuV/m, RBW: 1MHz

Eurofins ETS Product Service GmbH / Mr. Handrik

75.00
70.00 =
60.00
50.00
40.00 ul LA J\NL/\MWMJ\/\MMV\AM
| WwMWWANWMWMNMWMNNWNMMWMMM“NMJW”” v ' '
33.16
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14.866GHz, Emax: 44.41dBuV/m, RBW: 1MHz

Level [dBuVv/m]

75.00

70.00

65.00

60.00

55.00

50.00

45.00
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14.505GHz, Emax: 43.94dBuvV/m, RBW: 1MHz

Level [dBuV/m]

75.0

70.0

65.0

60.0

55.0

50.0

45.0
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:
Test Conditions:
Test Specification:

Comment 1:
Comment 2:

Pantech Co., Ltd

UMTS GSM phone
C630 / 2402

Tnom.: 25°C /

MHz

Unom: 3.8 VDC

Dist.: 3m, Ant.: HLO25, amplif.
Freq: 24.634GHz, Emax: 49.21dBuV/m, RBW: 1MHz

Level [dBuV/m]

75.00

70.00

60.00

50.00

40.00

33.33

according to 815.247, peak detector

Eurofins ETS Product Service GmbH / Mr. Handrik
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:
Test Conditions:
Test Specification:

Comment 1:
Comment 2:

Pantech Co., Ltd

UMTS GSM phone
C630 / 2402

Tnom.: 25°C /

MHz

Unom: 3.8 VDC

Dist.: 3m, Ant.: HLO25, amplif.
Freq: 24.577GHz, Emax: 49.42dBuV/m, RBW: 1MHz

Level [dBuVv/m]

75.00

70.00

60.00

50.00

40.00

33.78

Eurofins ETS Product Service GmbH / Mr. Handrik

according to 815.247, peak detector
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:

UMTS GSM
c630 7/

Pantech Co., Ltd.

phone
2441 MHz

Eurofins ETS Product Service GmbH / Mr.

Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification:

Comment 1:
Comment 2:

according to §15.247

Dist.: 3m, Ant.: HK 116
Freq: 197.615MHz, Emax: 33.48dBuV/m, RBW: 100kHz

Level [dBuV/m]

80.00

70.00

60.00

50.00

40.00

30.00

21.28

Handrik
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
h Co., Ltd.

Approval Holdolder:

EUT:
Model :

Test Site / Operator:

Test Conditions:

Test Specification:
Comment 1:
Comment 2:

Level [dBuV/m]

80.0

70.0

60.0

50.0

40.0

30.0

Pantec
UMTS G
C630

Tnom. :

Dist.:

SM phone

/ 2441 MHz

25°C / Unom: 3.8 VDC
according to §15.247

3m, Ant.: HK 116
Freq: 195.571MHz, Emax: 33.72dBuV/m, RBW: 100kHz

Eurofins ETS Product Service GmbH / Mr.

Handrik
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 980.762MHz, Emax: 23.51dBuV/m, RBW: 100kHz

Level [dBuVv/m]
80.00

70.00

60.00

50.00

40.00
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 987.174MHz, Emax: 23.73dBuV/m, RBW: 100kHz

Level [dBuV/m]
80.0

70.0
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10.0 \NW/W/V"MM

8
200M 300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

——MES 2. FCC_15247
—LIM FCC_restricted

Page 1/1 11/07/2008 10:39 Overview / Antenna horizontal



Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Pantech Co., Ltd.
UMTS GSM phone
C630 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions:
Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

75.00

70.00

60.00

50.00

40.00

31.98

Tnom.: 25°C / Unom: 3.8 VDC

according to 815.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 3.878GHz, Emax: 44.29dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Pantech Co., Ltd.
UMTS GSM phone
C630 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions:
Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

75.00

70.00

60.00

50.00

40.00

32.05

Tnom.: 25°C / Unom: 3.8 VDC

according to 815.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 3.948GHz, Emax: 44.36dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT:
Model :

Test Site / Operator:

UMTS GSM phone
C630 / 2441 MHz

Test Conditions: Tnom.: 25°C / Unom:
Test Specification: according to §15.247,

Comment 1:

Comment 2: Freq: 4.882GHz, Emax:

Level [dBuV/m]

75.00

70.00

65.00

60.00

55.00

50.00

45.00

40.00

35.79

Eurofins ETS Product Service GmbH / Mr. Handrik

3.8 VDC
peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

51.60dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 7.832GHz, Emax: 49.43dBuv/m, RBW: 1MHz

Level [dBuV/m]

75.00

70.00

65.00

60.00

55.00

50.00

45.00

40.00

36.14

AMAs I\'M
W

. e

4G 5G 6G 7G 8G
Frequency [Hz]

——MES 4. FCC_15247

—_— M

Page 1/1

FCC_restricted

11/07/2008 07:58 Overview / Antenna horizontal



Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval
EUT:
Model :

Test Site / Operator:

Holdolder: Pant
UMTS
C630

Test Conditions: Tnom

Test Specification:
Comment 1:
Comment 2:

Level [dBuV/m]

ech Co., Ltd.
GSM phone
/ 2441 MHz

.. 25°C / Unom:

3.8 vDC

according to 815.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 11.431GHz, Emax: 42.50dBuV/m, RBW: 1MHz

Eurofins ETS Product Service GmbH / Mr.

Handrik
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval
EUT:
Model :

Test Site / Operator:

Holdolder: Pant
UMTS
C630

Test Conditions: Tnom

Test Specification:
Comment 1:
Comment 2:

Level [dBuV/m]

75.00

70.00

60.00

50.00

40.00

ech Co., Ltd.
GSM phone
/ 2441 MHz

.. 25°C / Unom:

Eurofins ETS Product Service GmbH / Mr.

3.8 vDC

according to 815.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 11.279GHz, Emax: 42.08dBuvV/m, RBW: 1MHz

Handrik
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 13.964GHz, Emax: 44.18dBuV/m, RBW: 1MHz

Level [dBuV/m]

75.0

70.0

65.0

60.0
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14.104GHz, Emax: 44.35dBuV/m, RBW: 1MHz

Level [dBuVv/m]

75.00

70.00

60.00

50.00

40.00

34.98
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:

UMTS GSM
c630 7/

Pantech Co., Ltd.

phone

2441 MHz
Eurofins ETS Product Service GmbH / Mr.

Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification:
Comment 1:
Comment 2:

Level [dBuVv/m]

75.00

70.00

60.00

50.00

40.00

33.78

according to 815.247, peak detector
Dist.: 3m, Ant.: HLO25, amplif.
Freq: 24.596GHz, Emax: 49.33dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Pantech Co., Ltd
UMTS GSM phone
C630 / 2441

Approval Holdolder:

EUT:
Model :

Test Site / Operator:
Test Conditions:
Test Specification:

Comment 1:
Comment 2:

Level [dBuVv/m]

75.00

70.00

60.00

50.00

40.00

33.63

Tnom.: 25°C /
according to 815.247, peak detector
Dist.: 3m, Ant.: HLO25, amplif.
Freq: 24.577GHz, Emax: 49.95dBuV/m, RBW: 1MHz

MHz

Unom: 3.8 VDC

Eurofins ETS Product Service GmbH / Mr. Handrik
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:

UMTS GSM
c630 7/

Pantech Co., Ltd.

phone
2480 MHz

Eurofins ETS Product Service GmbH / Mr.

Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification:

Comment 1:
Comment 2:

according to §15.247

Dist.: 3m, Ant.: HK 116
Freq: 195.571MHz, Emax: 33.64dBuV/m, RBW: 100kHz

Level [dBuV/m]

80.00

70.00

60.00

50.00

40.00

30.00

21.12
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:

UMTS GSM
c630 7/

Pantech Co., Ltd.

phone
2480 MHz

Eurofins ETS Product Service GmbH / Mr.

Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification:

Comment 1:
Comment 2:

according to §15.247

Dist.: 3m, Ant.: HK 116
Freq: 195.230MHz, Emax: 33.67dBuV/m, RBW: 100kHz

Level [dBuVv/m]

80.00

70.00

60.00

50.00

40.00

30.00

21.55
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder: Pantech Co.,
UMTS GSM phone
C630 / 2480 MHz

EUT:
Model :

Test Site / Operator:
Test Conditions:

Ltd.

Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to

Comment 1:
Comment 2:

§15.247

Dist.: 3m, Ant.: HL 223, amplif.
Freq: 974.349MHz, Emax: 23.39dBuV/m, RBW: 100kHz

Level [dBuV/m]
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Eurofins ETS Product Service GmbH / Mr.

Handrik
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 991.984MHz, Emax: 23.14dBuV/m, RBW: 100kHz

Level [dBuVv/m]
80.00
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Pantech Co., Ltd.
UMTS GSM phone
C630 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions:
Test Specification:
Comment 1:

Comment 2:

Level [dBuVv/m]

75.00

70.00

60.00

50.00

40.00

32.11

Tnom.: 25°C / Unom: 3.8 VDC

according to 815.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 2.487GHz, Emax: 51.26dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 2.488GHz, Emax: 28.94dBuv/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00

50.00

45.00

40.00

35.00

30.00

3
2.4835G 2.485G 2.486G 2.487G 2.4885G
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Pantech Co., Ltd.
UMTS GSM phone
C630 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions:
Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

75.00

70.00

60.00

50.00

40.00

31.97

Tnom.: 25°C / Unom: 3.8 VDC

according to 815.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 2.487GHz, Emax: 55.16dBuv/m, RBW: 1MHz
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Frequency [Hz]
——MES 3. FCC_15247
FCC_restricted
11/07/2008 06:47 Overview / Antenna horizontal
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:
Test Conditions:
Test Specification:

Comment 1:
Comment 2:

Pantech Co., Ltd.

UMTS GSM phone

C630
Eurofins ETS Product Service GmbH / Mr. Handrik
25°C / Unom: 3.8 VDC

according to 815.247, peak detector

Tnom. :

/ 2480 MHz

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 4.954GHz, Emax: 49.71dBuv/m, RBW: 1MHz

Level [dBuV/m]

75.00

70.00
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60.00
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50.00

45.00

40.00

36.07
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 7.976GHz, Emax: 49.26dBuv/m, RBW: 1MHz

Level [dBuVv/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 11.198GHz, Emax: 41.80dBuV/m, RBW: 1MHz

Level [dBuV/m]

75.00

70.00

60.00

50.00

40.00

32.52

WMWWMMWVWN\WNWWWMMW M Ma—

8G 9G 10G 11G 12G
Frequency [Hz]

——MES 5. FCC_15247

—_— M

Page 1/1

FCC_restricted

11/07/2008 09:48 Overview / Antenna vertical



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 11.383GHz, Emax: 42.13dBuV/m, RBW: 1MHz

Level [dBuVv/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14.675GHz, Emax: 44.50dBuV/m, RBW: 1MHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holdolder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model : C630 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC

Test Specification: according to 815.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14.194GHz, Emax: 44.56dBuV/m, RBW: 1MHz

Level [dBuVv/m]
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:
Test Conditions:
Test Specification:

Comment 1:
Comment 2:

Pantech Co., Ltd

UMTS GSM phone
C630 / 2480

Tnom. :

MHz

Dist.: 3m, Ant.: HLO25, amplif.
Freq: 24.634GHz, Emax: 49.98dBuvV/m, RBW: 1MHz

Level [dBuV/m]

75.00

70.00

60.00

50.00

40.00

34.67

Eurofins ETS Product Service GmbH / Mr. Handrik
25°C / Unom: 3.8 VDC
according to 815.247, peak detector
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Spurious emissions Field Strength
FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model :

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Pantech Co., Ltd

UMTS GSM phone
C630 / 2480

Level [dBuVv/m]

75.00

70.00

60.00

50.00

40.00

33.83

Tnom. :

MHz

Eurofins ETS Product Service GmbH / Mr. Handrik
25°C / Unom: 3.8 VDC
according to 815.247, peak detector
Dist.: 3m, Ant.: HLO25, amplif.
Freq: 24.596GHz, Emax: 49.37dBuV/m, RBW: 1MHz
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Annex H

Band-edge compliance

Test Report No.: G5M208050015-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex H



4% eurofins

FCC part 15.247

Band-edge compliance of RF conducted emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

®

UMTS GSM phone

C630

Pantech Co., Ltd

23°C |/ Vnom

Eurofins ETS Product Service GmbH / Mr. Handrik
FCC part 15 section 247(c)

Band-edge compliance

Channel.: 0 / 2402 MHz

Single frequency mode

*RBW 50 kHz Delta 1 [T1 ]
*VBW 50 kHz -43.42 dB
Ref 20 dBm Att 40 dB SWT 5 ms -3.597756410 MHz
20 Offsget 5 dB Markgr 1 [T1]]
-4.10 dBm

2.402000641 GHz

—10

[=)
o

[VIEW

1

&l

—-10

—-20

VAP

—-30

--70

-80

Fl

Center 2.40035 GHz 500 kHz/ Span 5 MHz

Limit: Marker Delta value >20 dB; Result: PASS

Date: 10.JUL.2008

11:37:39

LVL

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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4% eurofins

FCC part 15.247

Band-edge compliance of RF conducted emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

UMTS GSM phone

C630

Pantech Co., Ltd

23°C |/ Vnom

Eurofins ETS Product Service GmbH / Mr. Handrik
FCC part 15 section 247(c)

Band-edge compliance

Channel.: 78 | 2480 MHz

Single frequency mode

@ *RBW 50 kHz Delta 1 [T1 ]
*VBW 50 kHz -42.68 dB
Ref 20 dBm Att 40 dB SWT 5 ms 4.078525641 MHz
20 Offsget 6.% dB Markgr 1 |[[T1]]
-4.82 dBm
10 2.479993192 GHz
VIEW
1
RSNV P
——-60
—-70
F2
-80
Center 2.48175 GHz 500 kHz/ Span 5 MHz

Limit: Marker Delta value >20 dB; Result: PASS

Date: 10.JUL.2008

11:14:28

LVL

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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4% eurofins

FCC part 15.247

Band-edge compliance of RF conducted emissions

EUT UMTS GSM phone
Model C630

Approval Holder

Pantech Co., Ltd

Temperature / Voltage 23°C / Vnom

Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(c)

Comment 1 Band-edge compliance

Comment 2 Channel.: 0 / 2402 MHz

Comment 3 Hopping mode

®

Ref 20 dBm

*RBW 50 kHz
*VBW 50 kHz
Att 40 dB SWT 5 ms

Delta 1 [T1 ]

-42.50

-3.830128205

dB
MHz

20 Offsget 6.% dB

Marksg

r 1 [T1]]
-2.13
2.401976603

dBm
GHz

—10

[=)
o

[VIEW

A

—-10

—-20

by

VW

—-30

—=70

-80

Fl

Center 2.40035 GHz

500 kHz/

Limit: Marker Delta value >20 dB; Result: PASS

Date: 10.JUL.2008 11:36:19

Span 5 MHz

LVL

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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4% eurofins

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT UMTS GSM phone
Model C630
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 78 | 2480 MHz
Comment 3 Hopping mode
@ *RBW 50 kHz Delta 1 [T1 ]
*VBW 50 kHz -40.53 dB
Ref 20 dBm Att 40 dB SWT 5 ms 4.102564103 MHz
20 Offset 6.3 dB Markedr 1 |[T1 |]
-2.83 dBm
10 2.479999192 GHz

[VIEW 1

)
i\;f‘ P MWH\

—-30 \\A
40 \nhvf\ 2
MWWWMMWM
—-50
——-60
—-70
F2
-80
Center 2.48175 GHz 500 kHz/ Span 5 MHz

Limit: Marker Delta value >20 dB; Result: PASS

Date: 10.JUL.2008 11:26:19

LVL

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex |

AC power line conducted emissions

Test Report No.: G5M208050015-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex |



EMI voltage test in the ac-mains according to FCC part 15
Order NO.: G5M20805-0015

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C630

Test Site / Operator: Eurofins ETS Production Service GmbH / Mr. Marquardt
Test Conditions: Unom: 120 V/AC (AC/DC adaptor), Tnom: 23°C

Test Specification: V-Network: ESH2-Z5 (L1)

Comment 1: mode: charging

Comment 2:

Level [dBuV]
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Frequency [HZz]

MES FCCpl5 pre PK
MES FCCpl5 pre AV
LIM FCCpl5 QP 01 Voltage QP Limit
LIM FCCpl5 AV 01 Voltage AV Limit
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EMI voltage test in the ac-mains according to FCC part 15
Order NO.: G5M20805-0015

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C630

Test Site / Operator: Eurofins ETS Production Service GmbH / Mr. Marquardt
Test Conditions: Unom: 120 V/AC (AC/DC adaptor), Tnom: 23°C

Test Specification: V-Network: ESH2-Z5 (N)

Comment 1: mode: charging

Comment 2:

Level [dBuV]
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